VANN
SN

WATER & SEWER AUTHORITYU

Board of Directors Meeting

August 24, 2021
2:15pm



434.977.2970
434.293.8858
WWW.rivanna.org

695 Moores Creek Lane | Charlottesville, Virginia 22902-9016

BOARD OF DIRECTORS

Regular Meeting of the Board of Directors of the Rivanna Water & Sewer Authority

DATE: August 24, 2021
LOCATION: Virtually via ZOOM
TIME: 2:15 p.m.

AGENDA

1. CALL TO ORDER

2. STATEMENT FROM THE CHAIR

B. MINUTES OF PREVIOUS BOARD MEETINGS
a. Minutes of Regular Board Meeting on July 27, 2021

4. RECOGNITION

5. EXECUTIVE DIRECTOR’S REPORT

6. ITEMS FROM THE PUBLIC

7. RESPONSES TO PUBLIC COMMENTS

8. CONSENT AGENDA
a. Staff Report on Finance

b. Staff Report on Operations

c. Staff Report on Ongoing Projects
[...]
as work-in-progress. Below are the costs and funding needs for such projects:

Budget Total Expenses 2018 Bond 2021
Projects 2022 Posted 6/2021 Proceeds Bond
Remaining Preliminary

Projects with Construction Funds Available:
Observatory WTP Improvements 23,000,000 | $ 2,980,356 | $ 2,077,847 | S 17,941,800
South Rivanna WTP Improvements 20,000,000 9,298,931 3,790,265 6,910,800
New Project Funding Needs:
Sugar Hollow Rubber Gate Replacement 1,770,000 1,116,128 - 1,770,000
Airport Rd. PS & Trans. Main 7,600,000 235,010 - 7,600,000
Scottsville WTP Lagoon Liner Replacement 315,000 - - 315,000
Red Hill WTP Upgrade 150,000 - - 150,000
Crozet PS Rehab 590,000 42,267 - 590,000
Moores Creek Slide Gate Replacement 1,350,000 284,337 - 1,350,000
Moores Creek Lighting Upgrade 570,000 77,141 - 570,000
Glenmore Pump and VFD 370,000 27,469 - 370,000

TOTALS $ 55,715,000 | $ 14,061,639 | $ 5,868,112.00 | S 37,567,600

Some of these projects will be fully funded with this bond issue and others will be partially
funded. A description of the projects is attached to this Memorandum.

The timing of the projects and how it affects the bond is a factor. As a rule, we try to have all

bond fund proceeds used or spent within two years. This is primarily due to spend down and
yield restriction requirements for the arbitrage rebate rules per IRS regulations. As the chart

89



shows, the funding source for these projects is a mixture of previous bond issuances (the Series
2018 Bond) and the new Series 2021 Bond, which is being recommended now for issuance.

In July, the Authority applied for participation in the Virginia Resources Authority (VRA) 2021
Fall Pooled Loan/Bond Program to fund these projects. This program allows the Authority to
participate with many other governmental applicants in a single bond that is issued by the VRA
on a more statewide basis. Effectively, the VRA buys Rivanna’s bond within that program. The
program allows for normal VRA issuance costs (underwriting, VRA legal and financial advisor
fees) to be spread among all issuers and is administratively more efficient from a staffing
standpoint. VRA has a strong credit rating and it’s bonds are backed by the moral obligation of
the Commonwealth, which means the rates are favorable even with a 12.5 basis point of par
added for VRA’s annual administrative fees. The Authority has used this program in the past
with the Series 2018 Bond, the 2012A Bond and the 2015B Bond.

The needed net bond proceeds shown previously is $37,567,600. To determine the size of the
bond, several costs associated with the bond (issuance costs) are added to the Series 2021 Bond
for funding with the resulting proceeds. A summary of the total bond size is as follows:

Total Proceeds/Par Needed

Construction funds needed S 37,567,600
Capitalized Interest -
Local Costs of Issuance (COI) 250,000
VRA COl and underwriting fees 350,000
Subtotal Proceeds needed S 38,167,600
Allowance for Discount Pricing 2,832,400
Total Par (not to exceed) S 41,000,000

I want to stress the preliminary estimate reflected in this summary. The bond issue and closing
will not take place for over three months. Nearly all of these numbers will change some during
that time as interest rates and bond pricing change on a daily basis. Staff will need the flexibility
to work within financing parameters, including a not to exceed bond size, which are provided in
the attached bond resolution.

Included with this memo are the following:

0 Resolution authorizing the Series 2021 Bond issue;
0 Thirty-Second Supplemental Trust Agreement; and
o Financing Agreement between VRA and Rivanna Water & Sewer Authority.

The two financing documents are being presented as to form and will be modified in the amounts
and other details as they are known at the time of closing after the bond pricing information is
finalized and available. The Resolution allows for the Executive Director to accept the details of
the bond sale within the parameters of such Bond Resolution. The not-to-exceed amount of $41
million was recommended by the financial advisors for purposes of flexibility in structuring the

eventual bond sale and includes a not-to-exceed $250,000 for local costs of issuance. In
2

T:\Board\RWSA\Board Meetings 2021120210824 _August\To Be Reviewed\Reviewed\8g-1BOND ISSUE 2021 - BOD MEMO.docx



addition, the resolution includes a not-to-exceed True Interest Cost (“TIC”) interest rate of 4.0%
(VRA Staff recommendation) and a not-to-exceed final maturity of 30 years.

On the day of pricing, the Authority will only issue the amount of debt necessary to fund the
projects as disclosed in this Memorandum plus the related financing costs. Flexibility in the not-
to-exceed parameters is necessary so that the Authority can secure the required funding under the
most favorable terms possible within the interest rate environment at the time of sale. This
flexibility is needed to effectively manage the bond pricing process with regards to original issue
premium and discount bond pricing, callable and non-callable bond options, and other investor
preferences/requirements that will impact the Authority's bond pricing structure.

We expect to close on the Series 2021 Bond around November 17", and during the week prior,
the Chair, Secretary Treasurer, Executive Director, General Counsel and the Finance Director get
together to execute the documents required in connection to the issuance of the Series 2021
Bond.

Board Action Requested:

Adopt the resolution authorizing the issuance of the Series 2021 Bond in an amount not to
exceed $41,000,000 and an interest rate not to exceed 4% and authorize the Director of Finance
& Administration and the Executive Director to take other necessary steps as described in the
Resolution to fulfill the RWSA requirements of the attached Financing Agreement to close the
transaction on or about November 17, 2021. Further, it is requested that the Board authorize the
Finance Director to accept minor and non-substantial changes to the attached drafts of the bond
documents, should they be necessary prior to closing, in consultation with the Authority’s
General Counsel.

Attachments:

Project Descriptions
Resolution authorizing the issuance of the bonds

Thirty-Second Supplemental Agreement of Trust between Rivanna Water and Sewer Authority and the Bank of
New York Mellon Trust Company, N.A.

Financing Agreement between the Virginia Resources Authority and the Rivanna Water and Sewer Authority

3

T:\Board\RWSA\Board Meetings 2021120210824 _August\To Be Reviewed\Reviewed\8g-1BOND ISSUE 2021 - BOD MEMO.docx



Project Descriptions:

Observatory Water Treatment Plant Improvements 9-800-1106: The Observatory Water
Treatment Plant was originally constructed in the mid-1950s, and since very little has been
replaced or upgraded at the facility, much of the original equipment remains. As a result, that
equipment is inefficient, prone to unexpected failure, and does not have readily accessible
replacement parts. Based on a Needs Assessment Study, the plant will undergo a wholesale
upgrade including improvements to the flocculators, sedimentation basins, filters, and chemical
feed facilities to enhance future reliability. In addition, the existing reinforced concrete flume,
which conveys treated water from the sedimentation basins to the filters, is in need of
replacement, filter control valves and piping will be replaced, and electrical and SCADA control
systems upgraded. A portion of this project was completed during the Granular Activated Carbon
(GAC) project, where the flocculator systems were upgraded with new mechanical and electrical
equipment, including variable speed drives for optimal efficiency.

In addition to providing needed equipment upgrades, these improvements will increase the
plant’s capacity from 7.7 million gallons per day to 10 million gallons per day based on a
feasibility analysis performed during the Preliminary Engineering phase of the project. It was
determined that the capacity upgrades could be performed economically and would provide
needed reliability and redundancy in the Urban System. As part of this capacity increase, it was
also determined that the plant’s GAC treatment capacity should increase as well. As a result, this
project also includes efforts required for the addition of four GAC contactors.

It should be noted that the Observatory Water Treatment Plant is sited on land leased to RWSA
by the University of Virginia. A new 49-year lease was signed this past year commencing on
July 1, 2020.

South Rivanna Water Treatment Plant Improvements 9-800-1307: The South Rivanna
Water Treatment Plant recently completed limited upgrades as part of the Urban Granular
Activated Carbon project. Over the course of that project, several other significant needs were
identified and assembled into a single project within this Capital Plan. The project components
include, but are not limited to, the following: a new alum and fluoride storage facility;
installation of two additional filters to meet firm capacity needs and new filter control panels;
building around the lime storage facilities; the addition of a second variable frequency drive at
the Raw Water Pump Station as well as other general pump station improvements; the relocation
for the electrical gear from a sub terrain location at the Sludge Pumping Station to a new
aboveground enclosure; a new administration building on site for additional office, meeting, and
storage space; high service pump improvements and the addition of variable frequency drives to
three of the pumps; sedimentation basin improvements; replacement of filter inlet valves and
actuators; remodeling of the existing filter building for better lab and control space and painting
throughout; new clarifier drives; and incoming electrical system improvements for the facility.
Currently this facility operates at 80-90% of capacity and the identified upgrades will improve
reliability and resiliency, particularly at higher flow rates.

Sugar Hollow Dam Rubber Crest Gate Replacement 9-800-1110: In 1998 the Sugar Hollow
Dam underwent a significant upgrade to improve structural stability and spillway capacity
following the 1995 flood and landslide. The original metal spillway gates were replaced with a
manufactured five-foot-high inflatable rubber dam that is bolted to the existing concrete

structure. This rubber dam allows for the normal storage of water in the reservoir with the ability
to be lowered during extreme storm events for a controlled release of water from the reservoir.
The rubber dam has an approximate service life of twenty years and is therefore now due for

4

T:\Board\RWSA\Board Meetings 2021120210824 _August\To Be Reviewed\Reviewed\8g-1BOND ISSUE 2021 - BOD MEMO.docx



replacement. In addition to replacement of the rubber crest gate, the project includes funding for
minor repairs to the concrete surfaces of the dam and replacement of the intake trash racks.

Airport Rd. Pump Station and North Rivanna Transmission Main 9-800-1222: The Rt. 29
Pipeline and Pump Station master plan was developed in 2007 and originally envisioned a multi-
faceted project that reliably connected the North and South Rivanna pressure bands, reduced
excessive operating pressures, and developed a new Airport pressure zone to serve the highest
elevations near the Airport and Hollymead Town Center. The master plan was updated in 2018
to reflect the changes in the system and demands since 2007. This project, along with project
above will provide a reliable and redundant finished water supply to the North Rivanna area. The
proposed pump station will be able to serve system demands at both the current high pressure
and a future low-pressure condition. These facilities will also lead to a future phase
implementation which will include a storage tank and the creation of the Airport pressure zone.

To complete the connection between the new 24-inch water main in Rt. 29 and the pump station,
construction will include two “gap” sections of 24-inch water main between the already
completed sections in the vicinity of Kohl’s. Much of the new water main route is within VDOT
right-of-way; however, acquisition of right-of-way will be required on the Kohl’s Property at
Hollymead Town Center.

Scottsville Water Treatment Plant Lagoon Liner Replacement 9-800-2505: The Scottsville
Water Treatment Plant has two waste lagoons that receive filter backwash water, filter-to-waste
water and flow from the sedimentation basin sludge collectors. These basins also receive
drainage flows from the flocculator and sedimentation basins. The lagoons were initially lined in
2007, but that liner has now reached the end of its useful life and is showing sections of wear and
degradation. In order to maintain the integrity of the lagoons, new HDPE liners need to be
installed.

Red Hill Water Treatment Plant — Upgrades 9-800-2509: The Red Hill WTP was constructed
in a joint effort of ACSA and RWSA in 2009 and consists of a well, pneumatic tank and pump
house that provides treated water to the Red Hill Elementary School and adjoining
neighborhood. The project was constructed in response to groundwater contamination as a result
of a nearby leak of underground fuel storage tanks. Originally the facility was operated primarily
as a well head and pump house. More recently the facility has operated more as a water treatment
facility with a well as source water. As such, there have been several chemical process additions,
automation, online monitoring and an increase in operator wet chemistry testing. The current
building is well beyond its physical capacity and this project will serve to expand the building
and improve the configuration of the process and laboratory needs of the WTP.

Crozet Pump Station 1, 2, 3 Rehabilitation 9-800-3025: The Crozet Interceptor Pump Stations
were constructed in the 1980’s and many of the components are original. This project includes
the replacement of pumps and valves at Pump Station 2 in order to improve pumping

capabilities at this location and provide spare parts for the pumps at Pump Station 1. It also
includes roof replacements at all four pump stations, siding replacement for the wet well
enclosure at Pump Station 3, and installation of new wells at Pump Stations 3 and 4.

Moores Creek AWWRF Aluminum Slide Gate Replacement 9-800-3221: Several large
aluminum slide gates are located at the influent side of the Moores Creek Pump Station. These
gates allow staff to stop or divert flow to perform maintenance activities. After repeated attempts
to access and repair the gates, it is now necessary to replace and modify the gate arrangement.
The replacement includes new gates for greater flexibility and resiliency as well as significant

5

T:\Board\RWSA\Board Meetings 2021120210824 _August\To Be Reviewed\Reviewed\8g-1BOND ISSUE 2021 - BOD MEMO.docx



flow bypass pumping. Likewise, there are several gates at the Ultraviolet disinfection facility that
leak water, causing a reduced capacity of the facility. Replacement of these gates will restore the
process to full capacity. Two additional gates in the holding pond pump station from the original
1977 Moores Creek facility construction are broken and non-operational and will be replaced as
part of this work. In addition, motor operated valves at the headworks will improve wet weather
operations related to the new grit facility.

Moores Creek AWRRF Lighting Upgrade 9-800-3228: The lighting at the 80-acre
MCAWRREF consists of over 300 fixtures installed at various times over the entire life of the
facility’s presence. In 2019, Albemarle County investigated the existing and historic lighting at
the facility and determined that upgrades were required to bring Moores Creek AWRRF in to
compliance. RWSA and Albemarle County staff have been working together to best address the
issue. A Minor Site plan amendment was submitted to the county and the Architectural Review
Board for review. RWSA is currently working on a design, bid, build package that will include a